
Special Report 03:83.2 water and Environ1:l}i V

the initial two-year operation of the
Buwayb water treatment Plant

reprinted from iournal WSIA, iah. 1983

Bernt Ericsson, D. Sc. (Chem. Eng.) et al.

\ reeo

\ *"^r.o,

\ 
"rrr"r(BRrilE)

\ aaronrttc. FLUsHlr{G

LEGEND

A o*o,"oca

@ ,=., BoosrER PUMP.

@ aorr*ocE FtLrERs

@ ",o" 
PREssuR€ PUMPS

ffi^o srAcKS

ITBBMEMFBERW



uDK628.165

The initial two-year operation of the Buwayb
water treatment plant.

Reprinted from Journal WSIA, Jan. '1983. p'7'18

Drifterfarenheter under de tvi fcirsta Aren vid Buwayb
vattenverk med omviind osmos.

Bernt Ericsson, D. Sc. (Chem. Eng.)

Stockholm
May 1983



THE INITIAL TWO.YEAR OPERATION OF THE
BUWAYB WATER TREATMENT PLANT

by

Abdulaziz Al-Medbel and Aguil Khanl
Dr. Bernt Ericsson2

Dr. S. H. Greenhalgh3

INTRODUCTION

Water demand for the City of Riyadh has increased

rapidly over recent years in line with population growth.
To meet the increased demand, an extensive water expan-

sion and quality improvement scheme was undertaken. An
integral part of the scheme. which has been reviewed by
Ghulaigah and Ericsson [1 ] was the extensive use of demin-
eralization to improve the quality of the brackish supply.
At the time of conception, the scheme incorporated the
largest demineralization complex in the world in total
capacity and included some of the largest individual reverse

osmosis plants planned.

The Buwayb Water Treatment Plant forms part of the
overall scheme. lt was designed to produce 59,000 *3/day
of blended water, with a dissolved solids content of less

than 500 mg/l from a hot brackish supply abstracted from
deep wells in the Minur aquifer. ln order to achieve this,
the plant incorporates a reverse osmosis plant with an out-
put capacity of 45,000 .3/day, along with a lime/soda
softenlng pretreatment stage.

The plant was brought into operation in October 1979,
and has been providing water to supply since that date.
lnitially, the pretreatment stage was operated and the
reverse osmosis plant was brought into use in stages during
1980, until it was fully operational in September of that
year. ln December 1980, process performance tests wsre
carried out on the whole plant to demonstrate that the
process operated as intended.

During the period of construction. various laboratory
and pilot studies were carried out. The laboratory studies

showed the actual water analysis to be different from that
anticipated and they indicated that process modifications
would be required. These were investigated and demon-
strated by pilot work and subsequently incorporated in the
full-size plant.

This paper describes the operation of the plant from

startup, and compares actutil performance with predictions

made at design stage and those made following treatability
and pilot trials. Results of the process performance tests

are presented.

The operatisn of each process unit is discussed, particu'

lar emphasis being placed on the behavior of the reverse

osmosis elements, both at pilot and full scale. Various oper-

ational aspects are also discussed, both in a general sense

and with specific reference to the requirements of this large

reverse osmosis plant.'

Description of the Buwayb Treatment Plant and
Process

The Buwayb Water Treatment Plant consists of a bank

of 10 evaporative cooling towers, 6 sludge recirculation-
type clarifiers {5 duty.'l standby),8 pairs of rapid gravity

sand filters (1 upflow, 1 downflow per pair), 13 stacks of
reverse osmosis vessels (11 or 12 duty. 1 standby) and all

associated chemical dosing, handling and storage equip-

ment, mixing, blending and storage tanks, pumping.station

and power station. lt has been described in some detail by

Finlay and Ferguson.[21

It was designed to accept 70,000 -3/d of hot brackish

water from 18 deep wells in the Buwayb field, to cool it,
reduce its calcium and silica concentrations by lime soften-

ing in coniunction with sodium aluminate/ferric chtoride
coagulation and remove the suspended solids by clarifica-
tion and sand filtration prior to desalination by reverse

osmosis. Facilities are provided for a certain amount of the
cooled water to bypass the softening and desalination

stages and for it to be blended with the desalinated water

to produce 59,000 *3/d of final blended water with the

desired Total Dissolved Solids (TDS) of 500 mg/I. This
bypass stream receives only f locculation with ferric chloride

and sand filtration prior to final blending. The blended

1Mr. A. Al-Medbel and Mr. A. Khan are with the Ministry of Agriculture and Water of Saudi Arabia.
2Dr. Ericsson is with VBB-SWECO, Stockholm, Sweden.

3Dr. Greenhalgh is with Ames Crosta Babcock Ltd., Heywood, England.



water receives pH correction and chlorination before being
pumped into supply. A flow sketch of the treatment
process is shown in Figure 1.

The raw well water is delivered to 10 forced'draft cool-
ing towers. There is a loss, caused by evaporation. of ap-

proximately 3,000 m3/d. The remaining 67,000 m3/d of
cooled water is then split: 49,000 r3/d it fed to the lime/
soda softening treatment process, while 18,000 m3/A is

ilelivered to the bypass rapid-gravity filters, preeeded by

ferric chloride dosing and flocculation. The lime/soda

softening plant, comprising chemical dosing, six sludge re-

circulation clarifiers and six double (upflow and downflow)
filters. is sized to treat the entire 67,000 m3/d to a 500

mg/l total hardness (as CaCO3) standard if required.

When softening 49,000 ,3/d ot cooled water, approxi'
mately 2000 m3/d of calcium carbonate sludge is dis'

charged and 47,000 t3/d of softened, clarified and filtered
water is available for delivery in the reverse osmosis plant'

After acidlfication, chlorination and softening, the water
is treated by reverse osmosis to produce 41,000 ,3/d ot
permeate and 6000 .3/d of concentrate for disposal. The

permeate is blended with the 18,000 ,3/o of f iltered

bypass water to provide 59,000 ,3/d of water for supply

to Riyadh after final pH correction and disinfection.
Provision is made for adjusting the proportion of permeate

and bypass water to maintain a constant quality of blended

water. Up to 45.000 rn3/d of permeate can be produced

while still retaining one reverse osmosis stack on standby.
When operating in this mode, the bypass would be reduced

to 14,000 m3/d,

Basis of Design

The treatment process was designed to treat a water that
was predicted to have a temperature of 50 to 55oC and the
following, more relevant, constituents: 160 mg/l tempo-
rary hardness as CaCO3, 465 mg/l permanent hardness as

CaCO3, 170 mg/t calcium, 450 mg/l sulphate, 25 mg/l
silica and a TDS of 1400 mg/|. The full, anticipated analysis

of the raw well water is given in Table l.

The water was required to be treated to have a f inal TDS
not greater than 500 mg/l and, further, any water losses

after cooling were to be restricted to 10 percent.

ln order to achieve the required TDS concentration, a

reverse osmosis plant was incorporated into the overall
scheme. This RO plant uses spirally-wound cellulose acetate

membranes.

The calcium and sulphate concentrations in the pre-

dicted raw water were such that, when concentrated on the

reiect side of the RO membrane, to the degree dictated by

the water loss restrictions, their concenilations would ex'

ceed the solubility product by an unacceptably large

amount and calcium sulphate would precipitate on the

membranes. Similarly, the level of silica in the raw water

was such that it would be liable to precipitate on the con-

centrate side of the membranes.

Hence, either the calcium or the sulphate concentrations
had to be reduced, as did the silica content, to prevent such

deposition of solids. The solution chssen was to precipitate

the calcium associated with the bicarbonate alkalinity with
lime and to coagulate the silica and precipitated calcium

carbonate with ferric chloride and sodium aluminate. The

whole reaction was to be carried out in sludge'recirculation-
type clarifiers in which the surplus calcium carbonate

sludge is removed from concentrator hoppers in the base of
the tanks and clarified water is collected in radial troughs

and led away for final "polishing" on the sand filters. Prior

to filtration, the pH of the clarified water was to be de-

pressed with acid to ensure complete precipitation of the

aluminium coagulant and to prevent catcium carbonate

from depositing on the media.

The sand filters each comprise an upflow unit containing

3 to 5 mm of sand, followed by a downflow unit containing

0.6 to 1.18 mm sand.

The process was designed such that the filtered water

had a calcium content not greater than 130 mg/l and a

silica content not greater than 20 mg/|. The filtration step

was also designed to reduce residual aluminum and iron

concentration to less than 0.05 mg/l and to produce a water

with a turbidity of less than 1 NTU, all of which assists in

reducing the risk of fouling the RO membranes.

It is also necessary to reduce the pH of the feed water

to around pH 5 to minimize hydrolysis of the membranes

and, to this end, a further dose of acid is added after filtra-
tion. Small doses of chlorine (to prevent biologial attack of
the membranes) and sodium hexametaphosphate (an addi-

tional safeguard against precipitation of sparingly soluble

salts) are also added to the BO feed water.

The reverse osmosis plant consists of a 3-pass system in

13 separate streams (one, standby). lt has a total water

recovery of 87.5 percent at design operating flow and

pressure.

The permeate is blended with the filtered bypass water
prior to the addition of sodium carbonate to raise the pH

to between 7.5 and 8.0, and chlorine for final disinfection.



IA
!

o2-.2 u.r G
X

oE
!!rro
'iq 

6
uJ t'' T
iRE

Fz
,J

o.
.F

zlJ,t
E

=
IJF

<
n 

fi

=
x 

s
JEJJ^ 

G
-ts 

uJ
<

'a 
F

=
=

o= J
zo

-9 
r

:a 
=

zN
 

#
a-.1 

o

5F
 

6
ol 

e
I.IJ 

= v
1

t!u,
,u,

z 2 
r.Ll

oo 
q

-- 
L,

kk 
r

JL(9J 
o

S
; 

e
od 

ir

uZ(,o
o=E

<
F

(r
E

F
4J()l!

r!H
H

s A
z

:o 
-.=

E
O

E
 H

K
H

Z
 O

 
'cJ)

E
s5

N
oO;: 

T
J.J

x3z9
oh9<
.i: (J
el!
F

o6

z
.,9O

F
F

cc
<

t? t-
N

Jtr

Z9t:
F

Z
E

T
o-F
,rr

E
8

G

r- (,= JoOt

2a'.l >
_J(/,,a-
.n. o-

aeZ
Q

*iF
-

EuJFdw:o6#l-u o
<

,a
LlJ
EF

zo
(idF
o<zNX

 
--.r

=
<

IEJFo:)
U

J
z

X
=

l
Z

o,
IlJJl

E
rr

H
ai



Provision was also made to dose sodium carbonate to the
clarifiers for the partial removal o{ permanent hardness in
the event of the RO plant being off-stream. Under such

conditions, it is required that the total hardness should be

reduced to 500 mg/l as CaCO3.

TABLE I

SHOWING THE COMPARISON BETWEEN DESIGN
ANALYSIS AND ACTUAL ANALYSIS OF EARLY

WATER SAMPLES AND COMPARING
PRETREATMENT DOSAGES

Design Analysis Actual Analysis
of Raw water of Raw water (well 541

commissioning of the main plant to proceed more

smoothlY

o Operating information on the reverse osmosis process

to confirm theoretical predictions and to determine
if any process changes were indicated.

ln March of 1979, a pilot plant was installed at wellhead

54. The plant included all the process units of the full'size
plant and had a capacity of 10 ,3/hr. The plant was op'
erated at this wellhead until August 1979. During this
period, the plant was used primarily to obtain information
on the lime/soda softening and filtration stages in prepara-

tion for commissioning of the main plant. The analytical
information obtained at this site was also used to prepare

revised process perfbrmance prediction for the main plant.

This was supplemented by laboratory investigations from
other wells as they became available.

As soon as the pretreatment stage of the main plant had

been commissioned, the pilot plant wai moved to the main

site. Work then concentrated on the reverse osmosis stage.

The performance of the plant was monitored'carefully both
to compare actual performance with theoretical predictions

and to establish if further process changes were required.

Laboratory I nvestigations

The first samples of water became available from well
54. lt soon became apparent that the water temperature at

around 65oC was higher than expected and that the chemi'
cal composition was different from that used for design.

Generally, the bicarbonate alkalinity was somewhat lower
than expected, while the permanent hardness, calcium,
sulphate, silica and TDS were all higher than expected, the
latter being, in some cases, over 1600 mg/|. The average

analysis of several early samples from well 54 is shown in
Table I together with the design analysis.

The actual analysis indicated that changes would be re'
quired in the treatment process. Sodium carbonate would
now be required to reduce the calcium content to the
desired level and the dosages of ferric chloride and sodium

aluminate required modif ication to remove a greater

amount of silica. ln addition, on reworking the design cal'
culations of the RO stage, it was clear that the production

of 59,000 ,3/o ot water with TDS of 500 mg/l could no

longer be achieved. Either quantity or quality had to be

reduced and the broad options lay between producing

around 50,000 ,3/d .t 500 mg/l or 59,000 at around 685
mg/|. The client decided to opt for the latter. A comparison

between the design analysis and proposed pretreatment

scheme and the revised scheme based on actual analyses

fiom well 54 is shown on Table l.

Temp
pH

Atk
TH
Ca

Mg

Na

K

cr
so+
SiO2
TDS

50-55
7.4
160
625
170
48

196

65-70
6.9
133

816
207

72
154

85
385
562
35

1610

300
45
25

r400

Pre-treatment Doses

Hydrated lime 170 140
Sodium carbonate None 100
Ferric chloride 10 10

.Sodium aluminate 10 1 5

All values in mg/l except temperature (oC) and pH.
Alk and TH expressed as Calcium Carbonate.

Process Performane Data

Laboratory and Pilot Plant lnvestigations

Throughout the construction period of the main plant
and the development of the well f ield, a series of laboratory
and pilot plant investigations was undertaken. These inves-
tigations had to obtain the following:

a Analysis of the actual well water, to compare it with
that used for design and hence to determine if any
process changes were required, and to investigate
these on laboratory scale

a Operating information on the lime/soda softening
process on a pilot scale that could be used to enable

10



As the wellfield was developed, more samples became

available and, as these were analyzed, it soon became ap-

parent that, while some local variations did exist, the water

was generally very similar to the original samples from
well 54. Many samples were subiected to treatability tests

using the revised pretreatment scheme and all responded

satisfactorily. Analytical data and results of these treat'
ability tests frorn several samples are shown on Table ll.
As a result of this work, it was possible to firm up the pre-

treatment dosages for the main plant. ln fact, no revisions

of the scheme indicated by the first samples were reguired.

TABLE II

SHOWING ANALYTICAL DATA AND TBEATABILITY
TESTS ON VARIOUS SAMPLES FROM

DIFFERENT WELLS

plant without the. reverse osmosis stage. ln this mode of
operation, which can of course occur during any period of
total RO shutdown, the plant is required to produce water

with a total hardness of around 500 mg/l (as CaCO3). To

achieve this reguires much higher doses of lime and sodium

carbonate than during periods of normal operation. lt was

established on pilot scale that dosing with 130 - 140 mgil

of hydrated lime, 27O - 290 mgTl of sodium carbonate,

10 mg/l of ferric chloride and 16 mg/l of sodium aluminate

prior to clarification, neutralization and filtration, gave

satisfactory treatment. Results from typical tests during

this phase of the work are shown on Table lll. During this

period the reverse osmosis section of the pilot plant was

only operated for very short periods and no significant in'